

TEST CERTIFICATE

Certificate No. : MLD/13/11/011197

DATE : 11/11/2013

Party's Name & Address : MIRACLE CABLES (INDIA) PVT. LTD.
AMBERNATH.

Party's Letter Ref.No. & Date : MCIPL/CPT/2013 DATED 24/10/2013

Sample Described As : 8.00 mm DIA COPPER ROD

Date of Receipt of Sample : 06/11/2013

Date/s Of Analysis : 07/11/2013 - 07/11/2013

Tested to Specification : ---

Stamped / Sealed By : ---

Analysis No. : MLD/13/11/011197

Sample Id Mark : COIL NO. : 13518105

(as described by Party) SUPPLIER NAME : HINDUSTAN COPPER LTD.

<u>TEST</u>	<u>METHOD/TECHNIQUE</u>	<u>RESULTS</u>	<u>UNIT OF MEASURE</u>
COPPER PURITY	[GCLPL/OS/CA-I/5.4/43 - OES]	99.97	%

Sample Not Drawn By
GEO-CHEM LABS

For GEO-CHEM LABORATORIES (P) LTD.

NITEEN SALVI
ASST. MANAGER
(CHEMICAL ANALYSIS - INORGANIC)

AH

PROFORMA NO. : GC-MLD/QF/5.10/03 ISSUE NO. :01 REVISION NO.: 00 PAGE NO.:1 OF 1